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Plot 7-679. Radiated Restricted Lower Band Edge Measurement CDD
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Plot 7-680. Radiated Restricted Lower Band Edge Measurement CDD
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Mode: 802.11lax - SU
Data Rate: MCS4
Distance of Measurements: 3 Meters
Operating Frequency: 2417MHz
Channel: 2
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Plot 7-681. Radiated Restricted Lower Band Edge Measurement CDD

Mode: 802.11ax - SU
Data Rate: MCS9
Distance of Measurements: 3 Meters
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Plot 7-682. Radiated Restricted Lower Band Edge Measurement CDD
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Mode: 802.11ax - SU
Data Rate: MCS2
Distance of Measurements: 3 Meters
Operating Frequency: 2422MHz
Channel: 3
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Plot 7-683. Radiated Restricted Lower Band Edge Measurement CDD

Mode: 802.11ax - SU
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Plot 7-684. Radiated Restricted Lower Band Edge Measurement CDD
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Plot 7-685. Radiated Restricted Lower Band Edge Measurement CDD
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Plot 7-686.
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Mode: 802.11ax - SU
Data Rate: MCS4
Distance of Measurements: 3 Meters
Operating Frequency: 2427MHz
Channel: 4
PASS P feace GEW: % m:; Peak: 2389.52 MHz, 68.45 dBuV/m
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Plot 7-687. Radiated Restricted Lower Band Edge Measurement CDD

Mode: 802.11ax - SU
Data Rate: MCS9
Distance of Measurements: 3 Meters
Operating Frequency: 2427MHz
Channel: 4
PASS bk trace  RBW:1MHZ  peak: 2388.68 MHz, 69.11 dBuV/m
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Plot 7-688. Radiated Restricted Lower Band Edge Measurement CDD

FCC ID: BCGA2902 MEASUREMENT REPORT Approved by:
IC: 579C-A2902 @ element (CERTIFICATION) Technical Manager
Test Report S/N: Test Dates: EUT Type:
) Page 404 of 430
1C2311270063-03.BCG 11/29/2023 - 3/7/2024 Tablet Device
V 10.6 09/14/2023

Unless otherwise specified, no part of this report may be reproduced or utilized in any part, form or by any means, electronic or mechanical, including photocopying and microfilm, without
permission in writing from Element Materials Technology. If you have any questions about this or have an enquiry about obtaining additional rights to this report or assembly of contents
thereof, please contact ct.info@element.com.



@ clement

Mode: 802.11ax - SU
Data Rate: MCS2
Distance of Measurements: 3 Meters
Operating Frequency: 2432MHz
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Plot 7-689. Radiated Restricted Lower Band Edge Measurement CDD

Mode: 802.11ax - SU
Data Rate: MCS4
Distance of Measurements: 3 Meters
Operating Frequency: 2432MHz
Channel: 5
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Plot 7-690. Radiated Restricted Lower Band Edge Measurement CDD
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Mode: 802.11ax - SU
Data Rate: MCS9
Distance of Measurements: 3 Meters
Operating Frequency: 2432MHz
Channel: 5
PASS sl o RBW1MHZ - peak: 2389.76 MHz, 69.12 dBuV/m
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Plot 7-691. Radiated Restricted Lower Band Edge Measurement CDD

Mode: 802.11ax - SU
Data Rate: MCS2
Distance of Measurements: 3 Meters
Operating Frequency: 2437MHz
Channel: 6
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Plot 7-692. Radiated Restricted Lower Band Edge Measurement CDD
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Mode: 802.11ax - SU
Data Rate: MCS4
Distance of Measurements: 3 Meters
Operating Frequency: 2437MHz
Channel: 6
PASS P feace GEW: % m:; Peak: 2389.88 MHz, 69.15 dBpV/m
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Plot 7-693. Radiated Restricted Lower Band Edge Measurement CDD

Mode: 802.11ax - SU
Data Rate: MCS9
Distance of Measurements: 3 Meters
Operating Frequency: 2437MHz
Channel: 6
PASS bk Trace  RBWC1MHZ - peak: 2387.24 MHz, 68.98 dBuV/m
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Plot 7-694. Radiated Restricted Lower Band Edge Measurement CDD
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Mode: 802.11ax - SU
Data Rate: MCS2
Distance of Measurements: 3 Meters
Operating Frequency: 2437MHz
Channel: 6
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Plot 7-695. Radiated Restricted Upper Band Edge Measurement CDD
Mode: 802.11ax - SU
Data Rate: MCS4
Distance of Measurements: 3 Meters
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Plot 7-696. Radiated Restricted Upper Band Edge Measurement CDD
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Mode: 802.11lax - SU
Data Rate: MCS9
Distance of Measurements: 3 Meters
Operating Frequency: 2437MHz
Channel: 6
PASS sl o RBWIIMHZ - peak: 2483.84 MHz, 68.59 dBUV/m
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Plot 7-697. Radiated Restricted Upper Band Edge Measurement CDD

Mode: 802.11ax - SU
Data Rate: MCS2
Distance of Measurements: 3 Meters
Operating Frequency: 2442MHz
Channel: 7
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Plot 7-698. Radiated Restricted Upper Band Edge Measurement CDD
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Mode: 802.11ax - SU
Data Rate: MCS4
Distance of Measurements: 3 Meters
Operating Frequency: 2442MHz
Channel: 7
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Field Strength (dBuv/m)
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Plot 7-699. Radiated Restricted Upper Band Edge Measurement CDD
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Plot 7-700. Radiated Restricted Upper Band Edge Measurement CDD
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Mode: 802.11ax - SU
Data Rate: MCS2
Distance of Measurements: 3 Meters
Operating Frequency: 2447MHz
Channel: 8
PASS P feace GEW: % m:; Peak: 2483.61 MHz, 68.97 dBuV/m
ﬁ;;—’k%fffge;t 10498 SWT: 1.0ms Avg: 2483.73 MHz, 50.26 dBuV/m
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Plot 7-701. Radiated Restricted Upper Band Edge Measurement CDD

Mode: 802.11ax - SU
Data Rate: MCS4
Distance of Measurements: 3 Meters
Operating Frequency: 2447MHz
Channel: 8
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Plot 7-702. Radiated Restricted Upper Band Edge Measurement CDD
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Mode: 802.11ax - SU
Data Rate: MCS9
Distance of Measurements: 3 Meters
Operating Frequency: 2447MHz
Channel: 8
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Plot 7-703. Radiated Restricted Upper Band Edge Measurement CDD

Mode: 802.11ax - SU
Data Rate: MCS2
Distance of Measurements: 3 Meters
Operating Frequency: 2452MHz
Channel: 9
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Plot 7-704. Radiated Restricted Upper Band Edge Measurement CDD
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Mode: 802.11ax - SU
Data Rate: MCS4
Distance of Measurements: 3 Meters
Operating Frequency: 2452MHz
Channel: 9
PASS peok Tace RBWLIMHZ - Peak: 2484.88 MHz, 66.10 dBuV/m
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Plot 7-705. Radiated Restricted Upper Band Edge Measurement CDD
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Plot 7-706. Radiated Restricted Upper Band Edge Measurement CDD
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Mode: 802.11ax - SU
Data Rate: MCS2
Distance of Measurements: 3 Meters
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Plot 7-707. Radiated Restricted Upper Band Edge Measurement CDD
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Plot 7-708. Radiated Restricted Upper Band Edge Measurement CDD
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Mode: 802.11ax - SU
Data Rate: MCS9
Distance of Measurements: 3 Meters
Operating Frequency: 2457MHz
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Plot 7-709. Radiated Restricted Upper Band Edge Measurement CDD
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Plot 7-710. Radiated Restricted Upper Band Edge Measurement CDD
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Plot 7-711. Radiated Restricted Upper Band Edge Measurement CDD
Mode: 802.11ax - SU
Data Rate: MCS9
Distance of Measurements: 3 Meters
Operating Frequency: 2462MHz
Channel: 11
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Plot 7-712. Radiated Restricted Upper Band Edge Measurement CDD
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